ROGUE

CTM-1 FUNCTIONAL
CABLE TOWER

S @@@@@@@@@@@@@Q@@\

LV V0000V 0 V0000V 0o << © © ©

QU o)

© © O <o
&

- ROIEEWNE -

<:s@@@@@@@@@@@@@@@@@@@@@j‘v@_w ,

\e
T

S
©

&> _ 0

/\ IMPORTANT SAFETY INFORMATION

DISCLAIMER: WARNING:

Resistance training, gymnastics training, and activities at height THIS RACK MUST BE BOLTED TO THE FLOOR BEFORE USE.

are potentially dangerous and may lead to severe injury or even
death. Use common sense when training, obtain instruction in the MINIMUM TWO PEOPLE REQUIRED FOR SAFE ASSEMBLY.

proper execution of movements, and understand your limitations. ~ MISUSE OF THIS RACK CAN RESULT IN SEVERE INJURY.
This equipment must only be used by competent and responsi- Both Rogue Fitness and buyer disclaim any express or implied
ble persons. Obtaining instruction in appropriate techniques and warranty, including, without limitation, warranties or merchant-
methods of use is your own responsibility. You assume all risks and  ability and/or fitness for a particular purpose with respect to the
responsibilities for all damage, injury or death which may occur equipment. Buyer assumes all liability to use of equipment.
during or following incorrect use of this equipment in any matter

whatsoever. Rogue Fitness bears no liability beyond the replace-

ment value of the equipment in question.

Rogue Fitness ® 545 E 5th Ave. Columbus, Ohio 43201 e Customer Service: 614-358-6190 ¢ Team@RogueFitness.com




TABLE OF CONTENTS

CTM-1 FUNCTIONAL CABLE TOWER
INcluded TOOIS....ceeiiieeee e, 3

Included PartS.....ocoveeiiiiiee e, 4
AsSsemDbBIY...ccooeii, 10

W
=

PR

DDV VLRV O O

2

)
Y
SN
=
a— —— B N N
%) A ZAl 'C\
e poooovovoooD

/AN ARV 2%
=74
<

\
‘}n ):\
A A / 2
\ \'\/<« 2,
G X (——/
N/

> \
(TR AR TR QT QT QT QAR SR R T AL T AR F AL FaR WAl Fal Fal Fa R 2 T 2 T o} "A\?
If

o))

LV LDV VRV VLV V0V V0V VL0V © © © v

Q
&Y

T ROIEWE. -

page 2 of 36



INCLUDED TOOLS

Note: Images not shown at scale

n Qty: 2x

1-1/2” Wrench 15/16” Wrench Multi Tool (3/4”, 9/16”,
5/8” and 7/16” Wrench)

n Qty: 1x Qty: 1x n Qty: 1x

3/32" Allen Key 1/8” Allen Key 5/32” Allen Key

Qty: 1x H Qty: 1x n Qty: 1x

7/32" Allen Key 5/16" Allen Key 3/8" Allen Key

page 3 of 36



INCLUDED PARTS

Note: Images not shown at scale.

n Qty: 1x

CTM Front Upright

H Qty: 1x

CTM Rear Upright

CTM Bottom
Crossmember

Top Band Peg

Top Guide Rod
Retaining Bracket

Swivel Trolley

CTM Top Crossmember

m Qty: 1x

CTM Base Foot - LEFT

m Qty: 1x

Qty: 1x

CTM Base Foot - RIGHT

CTM Base Center

* Only included with Stand Alone CTM-1.
** Band Peg Kit only included if purchased at checkout.

page 4 of 36




INCLUDED PARTS

Note: Images not shown at scale.

Qty: 2x

CTM Stabilizer Tube

Qty: 1x

Front Base Bracket -
LEFT

Front Base Bracket -

RIGHT

Qty: 1x

Back Base Bracket -
LEFT

Qty: 1x

Back Base Bracket -
RIGHT

Qty: 1x

Triangle Plate

Shroud Bracket

Rear Shroud

Right Shroud

Qty: 1x

Left Shroud

Qty: 2x

Guide Rod

Qty: 2x

Weight Stack Bottom
Bumper

* Only included with Stand Alone CTM-1.

page 5 of 36




INCLUDED PARTS

Note: Images not shown at scale.

25 aty: 1x| EX Qty: 23x(2501b) or 28x(300Ib)

10LB Weight Stack Weight Stack Selector
Plate Pin w/ Lanyard

CTM Low Row Lat Pulldown Cable Trolley/Trolley Cable
(Yellow Tag) (Blue Tag)

m Qty: 1x E Qty: 1x

Qty: 1x

Single Handle Cable
Attachment

m Qty: 2x

m Qty: 1x E

4.75

Lat Bar Hanger - RIGHT 1" x4.75" Hex Bolt

* Weight selection made at checkout.
** ltem may look different. Selection made at checkout.

page 6 of 36



INCLUDED PARTS

Note: Images not shown at scale.

Qty: 8x m Qty: 8x

5

.

Qty: 10x

17" x 5" Hex Bolt 1” Flat Washer 1” Lock Washer

m Qty: 12x E Qty: 3x
*

el -~

4.5

~ -

5/8" x4.25" Hex Bolt 5/8" x4.5" Hex Bolt

43 aty: 2x| [ Qty: 15 [ Qty: 15x

0| @

5/8” Flat Washer 5/8” Lock Washer 5/8” Hex Nut

m Qty: 6x

1/4” x 2" Button Head 1/4” Nylock Nut 1/4” x 5/8" Button
Screw Head Screw

* Only 1 included with Rack Attach CTM-1.

page 7 of 36



INCLUDED PARTS

Note: Images not shown at scale.

Qty: 8x

Qty: 1x

Qty: 2x

10 58| B85 K8, | 20 5, |1 7OLE,
15 | 90 5 | 30 25, |1 60K,
20 51 | 95 I | 40 g, | 1 O0RE,,
25 B 11008, | 50 55, | 200LE,,
30 55, 110558, | 60 2., [21055,
D fse |1 1CEE, | 70 5, | 22058,
400 55 |11548, | 80 55, | 230kE;,
A5 5B |1 2088, | 90 s, | 240K,
50 LB, |125L8. |100LE;, |[250LE;,
55 5B, 113058, |110LE, |1260LE;,
(50 IB. [135LE, |120EE. 27052,
(65 LB, |14A0LE, |1 S0LE:, |1 280LE;,
70 5B. 11 A5LE. |140LE. [290kE;,
75 LB 1150LE. |1505E., |300LS;,
I 1605E,

Weight Stac
Label Sheet

K Number

Monster Half Strip

Backer Plate

Qty: 4x

1/4"7 x 3/8” Button
Head Screw

* Complimentary Monster Half Strip included with Swivel Trolley. See page 36 for Monster Strip assembly.

page 8 of 36



1” HARDWARE LENGTH GUIDE

Note:
e 1"x5"and 1” x4-3/4" Bolts shown to

scale below to help differentiate variations
In length.

i

4-3/4” I
./

577

page 9 of 36



STEP 1 (STAND ALONE ONLY) ° Attach Front Base Bracket - RIGHT [15]

and Back Base Bracket - RIGHT [17] to
e |f Rack Attach version was purchased CTM Base Foot - RIGHT [11] using 5/8” x

skip to Page 12. 4.25" Hex Bolts [41], 5/8” Lock Washers
e NOTE: DO NOT FULLY TIGHTEN [44], and 5/8" Hex Nuts [43].
HARDWARE UNTIL STEP 5-B. e Secure the CTM Base Center [12]

e Attach Front Base Bracket - LEFT [14] between the two CTM Base Feet [10,11],
and Back Base Bracket - LEFT [16]to CTM  aligning it with the brackets. Use 5/8” x

Base Foot - LEFT [10] using 5/8” x 4.25” 4.25"7 Hex Bolts [41], 5/8” Lock Washers
Hex Bolts [41], 5/8” Lock Washers [44], and [44], and 5/8” Hex Nuts [45] to fasten the
5/8" Hex Nuts [45]. assembly.

1-A

page 10 of 36



STEP 2 (STAND ALONE ONLY)

e Secure CTM Stabilizer Tubes [13]to Base e Secure CTM Rear Upright [2] to CTM Sta-
Brackets using 5/8” x 4.25” Hex Bolts [41],  bilizer Tubes [13] using 1" x 5" Hex Bolts
5/8” Lock Washers [44], and 5/8” Hex Nuts 12(7)}, 1" Lock Washer [39], and 1”7 Hex Nut
[45]. 40].

2-A

2-B O
O
o [~ HE]
O
O

(N0 1,/433333@'
O
O
O
O
O
b @ g
O
O
0 \ DETAIL
8 Yo
L o /[ N
O
e ©

page 11 of 36



STEP 3

e Attach CTM Bottom Crossmember [3] to CTM .

Rear Upright [2] using Triangle Plate [18], 5/8” x FOR BOTH VERSIONS:

4.25" Hex Bolts [41], 5/8” Flat Washer [43], 5/8” e For ease of assembly remove Footplate
Lock Washers [44], and 5/8” Hex Nuts [45]. On

center holes use 1” x 5” Hex Bolts [371, 1” Lock trom CTM Low Row [28]'_

Washer [39], and 1” Hex Nut [40]. e Secure CTM Front Upright [1] between
FOR RACK ATTACH: DO NOT FULLY TIGHTEN. CTM Bottom Crossmember [3]1 and CTM

e Note: Only single existing Upright shown. Low Row [28] using 5/8" x 4.5" Hex Bolts

e Attach CTM Bottom Crossmember [3] to Rack [42], 5/8" Lock Washers [44], and 5/8" Hex

Upright using 1” x 5” Hex Bolts [37], 1” Flat Washer ~ Nuts [45].
[38], 1” Lock Washer [39], and 1” Hex Nut [40].

3-A

N

@@

D B DD
\

JoOOOOODOOOO0OC

A
%
X
O
O
O
O
\\/

EXISTING RACK UPRIGHT

»

RACK ATTACH

P

OO OOC

/(&)

N\ ¢ 0D DD{ ¢—

LDV LDV DL DO DD Y

—~

page 12 of 36



STEP 4

e Stand Alone version shown through e While pulling the handle triggers, slide

remainder of instructions, same assembly g, Trolley [8] and onto CTM Front
applies for Rack Attach. Uprights [11.

e Secure the Pulley Swivel to the Trolley
using the preinstalled hardware included release triggers to lock pop pins in place

with the Pulley Swivel. when the viewing window is showing
e Tighten until there is light friction in the number 25.

joint, while still allowing the Pulley Swivel to

hinge freely.

4-A

e Slide about halfway down Upright and

DETAIL e

@

LV LV V0V VD00

COOOCOOOOCLOOOLOLLOOLOLOLOOOOOOOLOLOLOLOLOLOLO L LK

¢
QQ
Q
Q
Q& (
QQ
©
T
4
7
® o
5 09(® ®
“d DETAIL

LBV VLV ULV VU U0 0 UV VU U0 U v O ©

page 13 of 36



STEP S

e Attach CTM Top Crossmember [9] to ¢ | ! |Hole cutout locations on the CTM Top
uprights using 1”7 x 5” Hex Bolts [37], 1” Crossmember may vary depending on Rack
Flat Washer [38], 1” Lock Washer [39], and  Attached versus Stand Alone.

1” Hex Nut [40]. e Tighten all hardware on tower in order

e [1] Ensure the endplate of the CTM Top ~ from 1 to 4 shown in 5-B.
Crossmember is flush with top of the CTM

Rear Upright.

95-A

,%'(9/®
Q
9
S200F
& |0 Y
o ¢
NI
_ o 9 T
0 9 E
/®/@ Q g 3 o
9
0 8 g } O
g Q § O
y) o 9 O
V| 0 Y O
9 Q g 5
J Vg O
5-B (Stand Alone)

boos
4@@@ Q) (N

=N\ - (¢ ]
P\ 1t /IR D D DD DD DDDDDD
< AQY
(¢
P\ od /R D DD DD DD DD D
- R

L) -
\ TV RV V0V VvV V0V V0V V0 V0 VD0V 22D © v © \/

©

(I
0
0
% O
0 codoooooovo

page 14 of 36



STEP 6

e Unlock pop pins and roll Trolley up

Tools Required: and down Upright several inches to feel

* //32" Allen Key, 9/16" Wrench tightness. If wobble persists, tighten the

e The Swivel Trolley need to be calibrated Screws in 6-A again. If any friction is felt,
for your specific rack. Trolley is too tight and Screws should be

e Keeping the Swivel Trolley locked in loosened a quarter turn.

place, tighten the Button Head Screws e Once calibrated, tighten both rollers on
shown in 6-A using 7/32"” Allen Key until rear of Trolley using Allen Key and Wrench.

looseness or “wobble” is gone.

6-A

Y

O O 4

Button Head

/ Screw

7/32” Allen Key

6-B

9/16” Wrench

Q@ O C

Rear Roller

7/32" Allen Key

page 15 of 36



STEP 7 (OPTIONAL BAND PEG KIT)

e |f Band Pegs were not purchased, skipto e Attach Bottom Band Peg [6]to CTM

STEP 8. Bottom Crossmember [3] using 5/8” x 4.5”
e To install Top Band Pegs [5], remove Hex Bolt [42], 5/8” Lock Washer [44], and
hardware from Weight Stack Stem [25] 5/8" Hex Nut [45].

shown in 7-A.

e |nstall Top Band Pegs [5] using hardware
removed in step 7-A.

7-A /-B

J Q
| A

QI A
g &/ o L)\©
g )\ o J{\©
( SENS
ioole 2e ) IS
gp L @ sl O
: 7
J
J
g

page 16 of 36



STEP 8

e Place Weight Stack Bumpers [24]

over outer 1” holes on the CTM Bottom
Crossmember as shown in DETAIL and
insert Guide Rods [23] until they rest on top
of the CTM Bottom Crossmember.

Note:

e Allow guide rods to angle outward while
completing weight stack assembly on the
following steps.

8-A [
-«
Y
Q
Y
9
9
9
9
9
9
9
9
9
9
9
]
NE
NI
NI
NIE
NI
NIE
NIE
NI
NI
NI
NIE
NI
NIE
NIE
NIE
NI
oY
J
NG
Q
Q
Q
190
\Q
o D)o
g
91\
| 9
7 Y
I! 228V \
DETAIL

page 17 of 36



STEP 9

Note: e Once weights are stacked on each side,
e This step is best accomplished with two slide the Weight Stack Stem [25] down the
or three people. Guide Rods until resting on top of weight

e One at a time, carefully stack all included stack.
10LB Weight Stack Plates [26] down the e [1]| Ensure Arrows and “20 LB” Sticker

Guide Rods [23], ensuring not to drop them. are.facing the right side of tower.

9-A 9-B

(QODOOOOOOOOODOOOOOOOOOOOO

@FQQQQQQQQQQQQQQQQQQQQQQQQQQQQQ@®O® |
@FQQQQQQQQQQQQQQQQQQQQQQQQQQQQQQGOG \

page 18 of 36



STEP 10

e Remove Top Guide Rod Retaining Bracket e Position Guide Rods vertically. Slide in the

[7]1 from CTM Top Crossmember [9]. Top Guide Rod Retaining Bracket [7]1 above
o Slide Top Guide Rod Retaining Bracket ~ the Guide Rods [23]. Attach to CTM Top
[7] on top of Guide Rods [23]. icllqrg%sge{lz)bf\rs [9] using hardware removed

10-B

\
<
®
lij

NV P Y O /
? 0
7\L
A \C
0
QAQOQQQQQQQOQQQAOQOQQ O OO0

N
0
0

10-C

—>////Y)
(&

AD o
NI IIIIIIIIID 9 &

DIIIIIPI OO [/

s%%@@%%%&%”

page 19 of 36



STEP 11

e Unwind Trolley Cable (Blue Tag) [30] to
remove twists/kinks.

e Remove Plastic Cable Retainer from CTM
Bottom Crossmember shown in 11-A.

e Starting on the
feed cable throug
Crossmember pul

eft side of the tower,
N the CTM Bottom

eys shown in 11-B and

then immediately up towards the CTM Top
Crossmember

e Feed cable tothe CTM Top Crossmember
feeding around the outside middle pulley
shown in 11-D and then immediately
towards the ground.

e While holding Peanut Pulley [4] in the air,
route the cable around the pulley shown

in 11-E, making sure the arrows align as
shown in the image.

b
[
0

’
\

@@Q

®.

2

u

)
2\

DDODDDDDe
)

7

-
[/

S o o¥ o o¥ o oFs o ofs ¥
S

%Q %\ ﬂ
N
11-E
|
S @%
ST

DD O T

Ja

page 20 of 36



STEP 12

e Continue feeding up and around the

outside front pulley on left side of CTM Top
Crossmember and continue to outside rear

pulley.

e Feed cable around outside rear pulley
and continue towards the Weight Stack

Stem.

P
p—

=
A

&\ ;\

e/ NAD) O DI TSI

DYV LIRS

12-A

12-B

ﬁ@@@@@@@ﬂ

—————————————————————————————————————————————————————————————————————————————————————————————————————————————————————————————————————————————————————————————————————————————————————————————————

page 21 of 36



1 DDOOOOOOOODDDD

RIGHT SIDE OF TOWER

13-A

feed cable

around outside rear pulley and feed around

outside front pulley.

pulley on the Weight Stack Stem and back
back up toward the CTM Top Crossmember.

towards the top of the tower.
around the Peanut Pulley [4], then route it

e Feed the Trolley Cable [30] around the
e Continue feeding the cable down and

e On the right side of the tower,

STEP 13

RIGHT SIDE OF TOWER

> 3&@

,:\\\Ny
Q/@\Q\ =

I O (P22 28282082

ﬁ@@@@@@ﬂ\

13-B

page 22 of 36



‘/,.

\\
(i<
| —

\

A

00 OO

e Feed cable around center angled pulley
and immediately down and around center

lower pulley.

STEP 14

¢ Continue to feed cable up and around
center rear pulley and continue towards

front of tower.

14-A

page 23 of 36



STEP 15

e Feed cable around and down center front
pulley.

e Feed cable down and out through Swivel
Trolley [8].

15-A

L OO O O

158 A\,

‘©
DD

‘/
2

‘©
b DD D

page 24 of 36



STEP 16

Tools Required:
e 3/32” Allen Key & 5/8” Wrench

e Completely disassemble the loose Clevis
included with cable by unscrewing set
screws and Split Threaded Insert, and
remove blue tag on end of cable.

e Slide parts over the ball on cable as
shown on 16-B.

¢ Insert Grommet into non-threaded side of
Split Threaded Insert and screw Clevis End
on threaded side using 5/8” Wrench.

e Slide Plastic Stop forward and align outer
holes with threaded holes on Clevis End

and re-insert Set Screws. Fully tighten Set
Screws.

16-A

Assembled
Clevis

Plastic Stop

Grommet

: g Clevis End

Split Threaded

Insert
%@
Set Screw

16-B

16-C

page 25 of 36



STEP 17

* Unwind Lat Cable (Yellow Tag) [29] to e Feed Lat Cable end down and around rear
remove twists/kinks. pulley in the CTM Bottom Crossmember as
e Feed cable up to the center front pulley shown in 17-C.

on CTM Top Crossmember. e Feed cable around front pulley and up

e Continue to the rear of the tower and feed towards Peanut Pulley [4].
cable down through the center rear pulley.

17-A 17-B

QAAD OO0 D |

LO

17-C \ 1] [17-D

£ %
— &

GG

[—

==
—" L — = =

—

7 \\
N\

A_

N

A

A A

—

‘B
—4
—— — — — — —

L = >

T

page 26 of 36



STEP 18

* Feed cable up and around Peanut Pulley. e Follow STEP 16 again and assemble
e Feed cable around the front pulley on clevis to ball end of cable as shown in 18-D.

the CTM Bottom Crossmember as shown in
18-D.
Note:

e The cable will be routed through the hole
at the bottom of the CTM Front Upright
and Low Row.

e Feed the cable through the pulleys in the
Low Row, directing it out toward the front
of the tower.

18-A] 18-B z 5
/ | ¥
( 15
‘( | ¥
] | ¥
| ¥
' RN~
o ° O
°d &5 §e®
029 =3

JK)K)K)K)K)K)K)K)K)?

-
00

-_— A

QOO

4

[

[
<IN i
Q&
QY

—

——

—

(Y
v

. /) o
4

<
De
&

page 27 of 36



STEP 19 o .
e Starting with no weight selected on the

to Trolley [81. each clevis.

e Screw bolt ends of Trolley Cable [30] INto o |f cables are too tight or loose, adjust
bottom of stop block on back of Swivel accordingly by loosening or tightening the
Trolley [8]. lower 1/2” Jam Nuts on back side of the

e Loosen the hex nut if needed to ensure Trolley [8].

approximately 1/27 of threads are showing e Reinstall Plastic Cable Retainer to CTM
between the bolt head and nut. Bottom Crossmember shown in 19-D.

19-A A~ | | U ‘0 9B \J
S5 A=
\// % 1@
\/’ N @
\// % ‘&
\// ™
%// % 5@ 1

/ C
N7 | 040
SN/ o D s Q
o &Y © 1ol f@
N 19 v Q

19-C

page 28 of 36



page 29 of 36

SoodD JQUQUQUQUQUQU@

AN

D OO0 0O OO

0
v

e Attach key ring on Selector Pin Lanyard
[27] to front hole on pulley plate of the

Weight Stack Stem [25].

e Apply the Weight Stack Number Labels
[49] on the front of the Weight Stack Plates,
approximately 3.5” from the edge of plate.

STEP 20

|
S0 |°/99999dd99d999d9dddddddgadgdar e N\ Tlel999 999 S S
=2 5 5 2 @@émmmmmmmmmmm
A l
—
B Cx
VA
S~ L il il
_—
(G
N2
__HH[
= m
elelelelelclelelelelelele S




\ / /N Q)

A\

/

s

\0@ \ / \0@ \ i S

2\

SESRL R R RRL S Je R R Re R R R R Pe P P e Re P P R R P W W BN Re Re A W Re W WL W W v,

N/ ¥ Qw%%%%%%%%%%%%%%%%%%%%%%%%%%%%%@W@

S Y
Q@ <

ST

N

page 30 of 36

— @/ S

STEP 21 (SHROUD ASSEMBLY)

(Vp]
T c @ %
2= wumnu 9 =)
mllt S &W@ Q
5 0O 2 © . (7> %
C2=3 /
c S5 & o
Qrb O_IJ_ @) ﬁld Ml \myllﬂ = 1 Q%
— M < L (2 QQQQQQQQQQQ@/’.\»”“I\W@QQQQQQQQQQQQQQQQQQQQQ@
e ﬂ_ |m = O \@ O PO OEERDE N 45%@..@%%%%%%%%%%%%%%%%%%%%%%
o 5 .S ol Y e S 2 9 7
N c X ,
— 9 W B 2 2 4 &&@&&W :
o oL LT “\&QQ\, AL
gu «Q% ‘.o.
nUUW > = =Y.
o N O rm e
e =
SS oM
0p) e
Oz O >
O O
e g[ m.l_
ccd o
Sc=Z25®
)
< 2 X P <
yeh3 —
o bH N N




STEP 22

¢ |nstall the Shroud Bracket [19] to the e |nstall the Shroud Bracket [19] to

lowest pulley plates on the CTM Top the pulley plates on the CTM Bottom
Crossmember using 1/4” x 2”7 Button Head  Crossmember using 1/4” x 2”7 Button Head
Screw [46] and 1/4” Nylock Nut [47] Screw [46] and 1/4” Nylock Nut [47]

o| 1| Ensure threaded inserts are positioned e |!|Ensure threaded inserts are positioned
toward the rear upright. toward the rear upright.

e Arrow indicates front of the unit. e Arrow indicates front of the unit.

22

S
J

SN

@

\
\
)

e
/
—H

d

\

J
S
S

"

I
L) \
@ E’

o —

22-IBJM

(=7

v

B
/il

&

A\
LN

\
oo eoNeONe,
t )OO QY ¢
T\

A

[/

>

D
D

A

—kTwa

page 31 of 36



STEP 23

e Attach Backing Plate [61] to Right and
Left Shroud [21,22] using 1/4” x 3/8”
Button Head Screws [52] and 1/4” Nylock

Nuts [47].

e Ensure Right Shroud [21] overlaps Left

Shroud [22] on the front.

e Secure Right and Left Shroud [21,22] to
each other in front using 1/4” x 5/8” Button

e Attach Right and Left Shroud [21,22] Head Screw [48].
to Shroud Brackets [19] using 1/4” x 5/8”

Button Head Screw [48].

23-A 23-B

N ROGEUIE -

A\
\
“
“ ’
|

<l _ 4N
= 77}
T

23-E

O O 0O

page 32 of 36



STEP 24

e Remove hardware from CTM Top
Crossmember as shown in 24-A.

e Attach Lat Bar Hanger - LEFT and RIGHT
[34,35] using the hardware removed in
24-A.

24-A

DDDD® O D\

24-B i . / g

22D DD® O D\

page 33 of 36



STEP 25 25-A

¢ |nstall Foot Plate that was removed In
STEP 3-B into CTM Low Row [28].

e Attach Lat Bar[31] to Lat Pulldown clevis.

e Attach Single Handle Cable Attachment
[33] to Trolley clevis.

e Attach Standard Grip Triangle [32] to
CTM Low Row Clevis.

e Note: Attachment depends on selection
made at checkout.

A YA LRIAL I LIS ARSI R IL I LA R AR IR I G IR AN I R 2R

25-B

LDV DD © @\

LUV VLV 0 V0 V0 V0B © Q e R/

QU o)

- ROIEWE -

\ @ © O
o

BLDDDLBDDDDDDDDDDDDDDDDIN YA L

W
N
&

257 AN

page 34 of 36



CABLE MAINTENANCE

Over time, the cables within the system may experience some normal inelastic stretching.
Follow the below instructions to re-tighten the cables.

STEP 1

Tools Required: e |f cable system is tight, no further
e Multi Tool calibration is needed.

e Tighten both Trolley Cable bolt heads up
towards the stop blocks on Swivel Trolleys.

26-/-\%

/

y/a
STEP 2
Tools Required: e |fslack is still present, continue repeating
e Multi Tool, 7/32” Allen Key orocess, alternating between the Left and
e Remove the Shroud. Remove Cable Right Side Peanut Pulleys, raising the pulley
Retainers and hardware from Side Peanut oy one hole until the whole cable system is
Pulley (27-A) and move pulley up by one taut but not suspending the plate load car-
nole (27-B). riage above its stop blocks.
e Re-adjust the height of the Trolley Cable  Note:

Bolts to calibrate the cable tightness. e Ifinstalling pulley on the uppermost hole

e |f slack persists, perform the same pulley  of the Side Peanut Pulleys, the lower Cable
relocation on the Left Side Peanut Pulley. Retainers are not needed.

Recalibrate the Trolley cable bolts and
check cable tightness.

27- 27-B

D O O O O O O o o ax

D O o O e O Y o & & S

)
)
)
)
)
)
)
)
)

N L L T Tl T T T

page 35 of 36



INCLUDED MONSTER STRIP

e *Hardware and tools not included for
installing Monster Strips [50].

e 3/8"x2-1/2"” Wood Lag Screws and
3/8” Flat Washers (not included) are
recommended if mounting Strip to wall or
wood stud.

e 15/64" Diameter drill bit recommended if
using 3/8” Lag Screws.

¢ |dentify stud in wall and mark desired
height of top hole. Drill pilot hole in marked
location.

e Put thread-side of screw through washer
then screw through top hole at the back of
the Strip into wall until wood but do not fully
tighten.

e | et strip hang and ensure it is square
using a level then mark locations of the
remaining holes.

e Hold strip to the side as shown in 28-B
and drill pilot holes in the marked locations.

e Put thread side of screw through the
washer then screw through bottom 3/8”
hole in back of Strip into the wall loosely.

e Screw in the remaining two Lag Screws
and fully tighten all screws.

e |f attempting to secure Strip to concrete
or other material, the buyer is responsible
for using correct hardware.

e |tisthe buyer’s responsibility to install
strip In a location and with hardware
capable of supporting the aggregate weight
of strip, all gear mounted or stored, and any
person using it.

e |f you are not confident in your
mechanical skills, please seek the help of a
professional to perform the installation.

Qty: 2x

3/8” Flat Washer

3/8" x 2-1/2” Lag

Screw

28-A

Wall Stud —

@ oroauEe S O\
CODODDDD

Wall Stud —

O O 00O ORDEUES © O © @@/é\
QLD DLRLDLOOODDLDODDDD

28-B

28-C

/

LRLRLLOOODOLE

| @ OROGIIED @/é\

OO O OO ORDEGIIES © (O O @@/é\

LRLLLULU L OO OO Loy

page 36 of 36












SCANFOR
INSTRUCTIONS

PROGRAMMING




